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WeeTect Material Limited
#2 Building, East Jiangtian Road No. 82, Song Jiang, Shanghai, China

The following sample(s) was/ were submitted and identified on behaif of the chent as:

Sample Name : HARD COATING PC SHEET

Sample Number :  SHCCM150401218

Test Required :  Rotate Abrasion

Test Method : ASTM D1044-13 & ASTM D1003-13 Procedurs A
Product specification :  100*100"8mm

Date of Receipt 1 Apr.30, 2015

Test Period 1 Apr.30, 2015 to May. 08, 2015

Test result(s) . Forfurther details, please refer to the following page(s)
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Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd.
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Authorized signatory
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Sample Description: Transparent plastic pansl
Test Method: ASTM D1044-13 & ASTM D1003-13 Procedure A
Test Condition:
Load: 500g/wheel (total 1000g)
Wheel: CS-10F
Cycles: 1000
Lab Enwvironmental Condition: 23+2°C, 50£5%RH
Test Result
Cycles Haze (%) (See note)
0 03
100 22
500 82
1000 118

Note: According to ASTM D1003-13 Procedure A, Test Condition: Specmen thickness: 5.80mm,
light source: C
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Original sample After 100 cycles

After 500 cycles After 1000 cycles
Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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